
	
  

	
  

MDFR ALS MEDICATIONS 
Medication Volume Route Dose Notes 

Adenosine 2mL Rapid  IV 6mg, 12mg, 12mg(MCP) Give rapidly with 20mL flush 
Albuterol 1 ampule Neb 2.5mg   
Atrovent 1 ampule Neb 0.5mg  
Aspirin 4 tablets PO 325mg PO No ASA or NTG for kids <18 

Atropine (Cardiac) 5mL IV,IO 0.5mg IV Q3-5min (Max 
3mg) For symptomatic bradycardia 

Atropine (High Dose) 5mL IV, IO 2mg (5mL) Q5min  SLUDGE  - Give until drying of secretions 
Calcium Chloride 10mL IV, IO 1 gram (1000mg) Don’t give in same line as Bicarb 
D50% 50mL IV 25g <70 with S/S  -  <50 without SS 

Diphenhydramine (Benadryl) 0.5mL IV,IM,IO 25-50mg  For allergic reactions, anaphylaxis and 
dystonic reactions 

Epinephrine 1:10,000 10mL (1 amp) IV,IO 1mg  
Epinephrine 1:1,000 0.5mL  IM 0.5mg Anaphylaxis 
Glucagon 1mL  IM 1mg (1unit)  
Labetalol 2mL over 2 min IV, IO 10mg over 2 min (1/10mL every 6 sec) 
Lidocaine 1mL for every 20kg IV, IO 1mg/kg (up to 3mg/kg)  
Midazolam (Versed) 1mL  IV, IM, IO 5mg  
Morphine Sulfate 0.2mL  IV, IM, IO 2mg every 3-5 min  
Naloxone (Narcan) 0.4mL IV, IM, IO 0.4mg as needed Until pain relief or BP,90 
Nitroglycerin 1 spray SL 0.4mg Q 3-5 min  
Sodium Bicarbonate 50mL (1 amp) IV, IO  Don’t give in same line as calcium 
Tetracaine 1-2 drops Eye 1-2 drops Only give 1-2 drops.  Don’t overdose 
Zofran 2mL IV, IM, IO 4mg N/V and after Morphine – Transport!! 

 


